seorton Las. FCC RF Test Report

Report No. : FR4D1004B

11IN20MIMO_Ant0_5785

(=)

Spectrum
Ref Level 24,02 dém  Offset 24.92 dB & RBW G500 kHz
lo Att 10 dB SWT 2.1ms @ VBW 2MHz Mode Sweep
(@153 View
Mi[1] 6.86 dBm)
20 dBm 5.7896950 GHz
10db Ocg Bw 17.866666667 MHZ
0 de
m

-10 dem
e

L

W%

-30 dBm:
-40 dBm
-50 dBm
-60 dBm:
-70 dBm
CF 5.785 GHz 2100 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.789695 GHz 6.86 dém
T1 1 5.7763048 GHz -5.64 dBm Occ Bw 17866666667 MHz
T2 1 5.7941714 GHz -9.42 dém
- —_—
L 1 J AR e
Dats: 10.

11IN20MIMO_Antl1_5785

Spectrum

(=)

Ref Level 24,63 dBm
lo Att 10 de

Offset 24.63 dB & RBW 500 kHz
SWT 2.1 ms & VBW 2 MHz Mode Sweep

(@153 View

M1[1] 8.99 dBm

20 dém

5.7875240 GHz

M1 oce Bw 18.209523810 MHz

10dB

WMWWH

0 dem

-10 dBm:

s / b,

o

-30 dBm

-40 dBm

-50 dBm:

-60 dBm:

-70 dBm:

CF 5.785 GHz

2100 pts Span 40.0 MHz

Marker
Type | Ref | Trc |

X-value | Y-value | _Function | Function Result |

M1 1
T1 1
T2 1

5.787524 GHz | 8.59 dém | |
5.7762476 GHz -5.37 dBm Occ Bw |
5.7944571 GHz -10.73 dem

18.20952381 MHz

) G e

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158

Page Number

A92 of A 210



seorton Las. FCC RF Test Report

Report No. : FR4D1004B

11IN20MIMO_Ant0_5825

Spectrum

(=)

|= Att 10 dB

SWT

Ref Level 24,31 dém Offset 24.31 dB & RBW G500 kHz
2.1ms @

VBW 2 MHz

Mode Sweep

(@153 View

20 dém

M1[1]

Qe B

7.25 dBm),
5.8290480 GHz
18.990476190 MHz|

10dB

0 dem

hain |

-10 dBm

-30 dBm:

a2

WMWHM%

-40 dBm

-50 dBm

-60 dBm:

-70 dBm

CF 5.825 GHz

2100 pts

Span 40.0 MHz

Marker

X-value

Y-value |

Function

Function Result |

Type | Ref | Trc |
ML 1
T1 1
T2 1

5.829048 GHz
5.8160571 GHz
5.8350476 GHz

7.25 dém
-8.74 dBm
-11.78 dém

Oce Bw

1B8.99047619 MHz

01:41:36

11IN20MIMO_Ant1_5825

Spectrum

(=)

|= Att 10 dB

SWT

Ref Level 24,71 dém Offset 24.71 dB & RBW G500 kHz
2.1ms @ VBW

2 MHz

Mode Sweep

(@153 View

20 dém

M1[1]

Occ Bw

8.62 dBm)
5.8201520 GHz
18.780952381 MHz|

10dB

0 dem

v him i

Y

-10 dBm:

-30 dBm:

WWMMM

-40 dBm

-50 dBm:

-60 dBm:

-70 dBm

CF 5.825 GHz

2100 pts

Span 40.0 MHz

Marker
Type | Ref | Trc |

X-value

Y-value |

Function

Function Result |

M1 1
T1 1
T2 1

5.820152 GHz |

5£.8161143 GHz
5.8348952 GHz

8.62 dém |
-7.18 dBm
-9.68 dem

Oce Bw |

18.780952381 MHz

01:41:43

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158

Page Number A93 of A 210



seorton Las. FCC RF Test Report Report No. : FR4D1004B

11N4OMIMO_Ant0_5190

Spectrum :%1

Ref Level 24,51 dBm Offset 24.51 dB & RBW 1 MHz
lo Att 10 dB SWT 2.1ms @ VBW 3 MHz Mode Sweep

@15a View

M1[1] 10.61 dBm)
20 dam ) 5.1936380 GHZ|
Occ Bw 38.171428571 MHz

AT T
/

0 dBm-

-10 dBm

W e
0 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm:

CF 5.19 GHz 2100 pts Span 80.0 MHz

Marker

Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.193638 GHz 10.61 dBm
T1 1 5.1710085 GHz -2.54 dBm Occ Bw 38.171428571 MHz
T2 1 5.209181 GHz -2.81 dém

1 J QnRi e

11N4OMIMO_Antl1_5190

Spectrum :%1

Ref Level 24,51 dBm Offset 24.51 dB & RBW 1 MHz

lo Att 10 dE SWT 2.1ms @ VBW 3 MHz _Mode Swesp
@15a View
Mi[1] 11,48 dBm
20 dém M1l 5.1811810 GHz|
vl . OccBw 37.447619048 MHZ

10 dB s L :
jj W "
R T

M AT o MWW

-30 dBm:
-40 dBm
-50 dem:
-60 dBm.
-70 dBm.
CF 5.19 GHz 2100 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.181181 GHz | 11.48 dBm | |
T1 1 5.1712762 GHz -0.59 dBm Occ Bw | 37.447619048 MHz
T2 1 5.2087238 GHz 1.20 dém
- —_—
L JL J Qi wa

Sporton International Inc.(Kunshan) Page Number : A94 of A210

TEL : +86-512-57900158



seorton Las. FCC RF Test Report

Report No. : FR4D1004B

11N4OMIMO_Ant0_5230

Spectrum

(=)

Ref Level 24,67 dBm
lo Att 10 de

Offset 2467 dB & RBW 1 MHz
SWT 2.1 ms & VBW 3 MHz Mode Sweep

@15a View

M1[1] 10.00 dBm

20 dém

5.2218670 GHz
s Occ By 37.528809524 MHz

10dB

W"M .-r.-..,\lt M{-- s

0 dem

WW‘MWWMW

Em

-30 dBm:

-40 dBm

-50 dBm:

-60 dBm:

-70 dBm:

CF 5.23 GHz

2100 pts Span 80.0 MHz

Marker

X-value | Y-value | Function | Function Result |

Type | Ref | Trc |
ML 1
T1 1
T2 1

5.221867 GHz 10.00 dém
5.2112762 GHz -2.35 dém oce Bw
5.2488 GHz -1.41 dém

37.523808524 MHz

J QnRi e

11N4OMIMO_Antl1_5230

Spectrum

(=)

Ref Level 24,63 dBm
lo Att 10 de

Offset 2463 dB & RBW 1 MHz
SWT 2.1 ms & VBW 3 MHz Mode Sweep

@15a View

M1[1] 11.43 dBm

20 dém

5.2331050 GHz
37.142857143 MHz

M1
Yy, OccBw

10dB

Fa el AR VAR e

0 dem

/ T \

-10 dBm:

W

bl .

-30 dBm

-40 dBm

-50 dBm:

-60 dBm:

-70 dBm:

CF 5.23 GHz

2100 pts Span 80.0 MHz

Marker
Type | Ref | Trc |

X-value | Y-value | _Function | Function Result |

M1 1
T1 1
T2 1

5.233105 GHz | 11.43 dBm | |
5.2113905 GHz -0.05 dBm Occ Bw |
5.2485333 GHz 1.18 dem

37.142857143 MHz

) W e

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158

Page Number

A95 of A 210



seorton Las. FCC RF Test Report

Report No. : FR4D1004B

11N4OMIMO_Ant0_5270

(=)

Spectrum
Ref Level 24,72 dBm  Offset 24.72 dB & RBW 1 MHz
lo Att 10 de SWT 2.1 ms @ VBW 3 MHz Mode Sweep
@153 View
M1[1] 10.36 dBm
20 dém N 5.2657900 GHz,
. Occ Bw 37.790476190 MHz
1068
Jf,,,m i m.\u f-.- R M\i
T3 o
0 dem 7 it i\
R i
10 dBm-— T L R T F
it ¥ § i
b5 tem Ty
-30 dBm-
-40 dBm
-50 dBm:
-60 dBm
-70 dBm
CF 5.27 GHz 2100 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.26579 GHz 10.36 dBm
T1 1 5.2511238 GHz -1.04 dBm Occ Bw 37.75047618 MHz
T2 1 5.28689143 GHz -2.31 dém
L Jjl J [ CEEEERE ]
Date: 10.JAN.2025 13:48:43
11N4OMIMO_Ant1_5270
Spectrum :%1
Ref Level 2486 dBm Offset 24.36 dB & RBW 1 MHz
lo Att 10 de SWT 2.1 ms @ VBW 3 MHz Mode Sweep
@153 View
M1[1] 11.26 dBm
20 dBm " 5.2782860 GHz
8 Oac Bw 37.295238095 MHz
10 B} J“""’" Ll 1'*'""*\ f MW«‘V
0dem J"f W \
-10 dBm M M
P Ailrisisga,
-30 dBm-
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.27 GHz 2100 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.278286 GHz | 11.26 dBm | |
T1 1 5.2513524 GHz 0.76 deém Occ Bw | 37.295238095 MHz
T2 1 5.2886476 GHz 1.38 dem
- —_—
L JL J Qi wa

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158

Page Number

A96 of A 210



seorton Las. FCC RF Test Report

Report No. : FR4D1004B

11N4OMIMO_Ant0_5310

(=)

Spectrum
Ref Level 24,05 dBm  Offset 24.95 dB & RBW 1 MHz
lo Att 10 dB SWT 2.1ms @ VBW 3 MHz _Mode Swesp
@15a View
Mi[1] 10,46 dBm
20 dBm ‘ 5.3060570 GHz
10db '\'71 Occ Bw 37.257142857 MHZ
fwmmﬂ‘wfr.w "v\ A Wm.,‘\‘-
i Ly
5

0 dem j o

-10 dBm
|l MJW

¥

WWWMM%W»@W

rm
il
m:

-30 dBm:
-40 dBm
-50 dBm
-60 dBm:
-70 dBm
CF 5.31 GHz 2100 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.306057 GHz 10.46 dBm
T1 1 5.2914286 GHz 0.48 dém Occ Bw 37.257142857 MHz
T2 1 5.3286B57 GHz -1.20 dém
- ]
L 1 J [ CEEERRE ]
Dats: 10.JA} 1

11N4OMIMO_Antl1_5310

(=)

Spectrum
Ref Level 2466 dBm Offset 24.66 dB & RBW 1 MHz
lo Att 10 de SWT 2.1 ms @ VBW 3 MHz Mode Sweep
@153 View
M1[1] 9.84 dBm
20 dém 5.3034290 GHz,
10dB o Occ Bw 37.028571429 MHz
R AP n——r-m\ T o ey “,\
0 dem ‘Iw,.
-10 dBm.
-30 dBm-
-40 dBm
-50 dBm:
-60 dBm
-70 dBm.
CF 5.31 GHz 2100 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.303429 GHz | 5.84 dBém | |
T1 1 5.2915048 GHz 1.0 dém Occ Bw | 37.028571429 MHz
T2 1 5,32853332 GHz -0.02 dém
- —_—
L JL J Qi wa
Date: 10

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158

Page Number

A97 of A 210



seorton Las. FCC RF Test Report Report No. : FR4D1004B

11N4OMIMO_Ant0_5510

Spectrum :%1

Ref Level 2466 dBm Offset 24.66 dB & RBW 1 MHz

lo_att 10de  SWT 2.1 ms @ VBW 3 MHz _Mode Sweep
@15a View

Mi[1] 9.50 dBm

20 dBm 5.5054100 GHz|

M1 Occ Bw 36.9142857 14 MHz

B o
/ ‘\W

-30 dBm-
-40 dBm
-50 dBm:
-60 dBm
-70 dBm.
CF 5.51 GHz 2100 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.50541 GHz 9.50 dém
T1 1 5.491581 GHz -0.51 dBm Occ Bw 36.914285714 MHz
T2 1 5.5284952 GHz -0.37 dém
- —_—
L 1 J [ CEEEERE ]
Dats: 10.JA}

11N4OMIMO_Antl1_5510

Spectrum :%1

Ref Level 2475 dBm  Offset 24.75 dB & RBW 1 MHz
lo Att 10 dB SWT 2.1ms @ VBW 3 MHz Mode Sweep

@15a View

M1[1] 9.72 dBm
20 dBm 5.5175620 GHz,

itc Bw 36.800000000 MHZ|

10.d8
0 dem }‘/fﬁ Ww‘xwwjﬂw W%“_‘

-10 dBm

-20

-30 dBm:

-40 dBm

-50 dBm:

-60 dBm:

-70 dBm

CF 5.51 GHz 2100 pts Span 80.0 MHz

Marker

Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.517562 GHz | 5.72 dém | |
T1 1 5.4916952 GHz 0.50 dem Occ Bw | 36.8 MHz
T2 1 5.5284952 GHz -0.88 dem

|l J [ | EEREREC ]

Sporton International Inc.(Kunshan) Page Number : A98 of A210

TEL : +86-512-57900158



seorton Las. FCC RF Test Report

Report No. : FR4D1004B

11N4OMIMO_Ant0_5550

Spectrum

(=)

Ref Level 24,63 dBm Offset 24.63 dB & RBW 1 MHz

lo Att 10dB  SWT 2.1ms @ VBW 3 MHz Mode Sweep
@153 View
M1[1] 9.32 dBm
20 dém 5.5449140 GHz,
M1 Occ Bw 36.952380952 MHz
10 dB ¥
pe
™ w \
0 dBm f" gt
-10 dBm. £
-30 dBm
-40 dBm
-50 dBm:
-60 dBm
-70 dBm.
CF 5.55 GHz 2100 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.544914 GHz 9.32 dém
T1 1 5.531581 GHz -1.50 dBm Occ Bw 36.952380952 MHz
T2 1 5.5685333 GHz -0.09 dBm
- —_—
L 1 J AR e
Dats: 10.JA} 3:51:48

11N4OMIMO_Ant1_5550

Spectrum

(=)

|= Att 10 dB

Ref Level 24,88 dém Offset 24.38 dB & RBW 1 MHz
SWT 2.1 ms @ VBW 3 MHz

Mode Sweep

@15a View

M1[1]

20 dém

M1 OccBw

36.761904762 MHz

9.33 dBm)
5.5535620 GHz

10dB

M

f"“"""w

0 dem

N

-10 dBm

=20,

-30 dBm:

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.55 GHz

2100 pts

Span 80.0 MHz

Marker
Type | Ref | Trc |

X-value |

Y-value |

Function |

Function Result |

M1 1
T1 1
T2 1

5.553562 GHz |
5.5317333 GHz
5.5684952 GHz

9.33 dém |
-0.24 dBm
-0.45 dém

Oce Bw |

36.761904762 MHz

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158

Page Number A99 of A 210



seorton Las. FCC RF Test Report Report No. : FR4D1004B

11N4OMIMO_Ant0_5670

Spectrum :%1

Ref Level 2502 dém Offset 2502 dB & RBW 1 MHz

= Att 10 dB SWT 2.1 ms & VBW 3 MHz Mode Sweep
@153 View
Mi[1] 7.95 dBm)
20 dém 5.6635430 GHz|
M1 Occ Bw 37.028571429 MHz
10d8 -
Lo A 4 ™y

0 dem f

i olasiutly

-30 dBm:
-40 dBm
-50 dBm
-60 dBm:
-70 dBm
CF 5.67 GHz 2100 pts Span 80.0 MHz
Marker
Type | Ref | Trc X-value | Y-value | Function | Function Result |
M1 1 5.663543 GHz 7.95 dém
T1 1 5.651619 GHz -1.56 dBm Occ Bw 37.02B571429 MHz
T2 1 5.68B86476 GHz -3.74 dém
- —_—
L 1 J [ CEEEERE ]
Dats: 10.JA} 1

11N4OMIMO_Antl1_5670

Spectrum :%1

Ref Level 25,04 dém Offset 25.04 dB & RBW 1 MHz

lo At 10dB  SWT 2.1 ms @ VBW 3 MHz _Mode Sweep
@153 View
M1[1] 8.76 dBm
20 dBm 5.6750100 GHz
L0 M1 Occ Bw 37.066666667 MHz
- T
T—MW \ ey u.\L
0 dBm +
’/ W ‘\1l
-10 dBm M s
-30 dBm
-40 dBm
-0 dBm
-60 dBm
-70 dBm
CF 5.67 GHz 2100 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.67501 GHz | 8.76 dém | |
T1 1 5.6516571 GHz -1.76 dBm Occ Bw | 37.066666667 MHz
T2 1 5.6887238 GHz -1.52 dem
~r —_—
L J J [T
Date: 10
Sporton International Inc.(Kunshan) Page Number : A100 of A210

TEL : +86-512-57900158



seorton Las. FCC RF Test Report Report No. : FR4D1004B

11N4OMIMO_Ant0_5710

Spectrum :%1

Ref Level 24,31 dém Offset 24.31 dB & RBW 1 MHz

lo Att 10 dE SWT 2.1ms @ VBW 3 MHz _Mode Swesp
@15a View
Mi[1] 7.46 dBm)|
20 dem 5.7164950 GHz|
mcc Bw 37.371428571 MHz

0 dBm Fal W\‘ ¥ ™y
/Y W \1“

N Sl

-30 dBm-
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.71 GHz 2100 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.716495 GHz 7.46 dBm
T1 1 5.6915429 GHz -2.63 dBm Occ Bw 37.371428571 MHz
T2 1 5.7289143 GHz -3.16 dém
- ]
L 1 J [ CEEERRE ]
Dats: 10.JA} 1

11IN4OMIMO_Antl1_5710

Spectrum :%1

Ref Level 2486 dBm Offset 24.36 dB & RBW 1 MHz

o att 10d8 SWT_ 2.1ms @ VBW 3 MHz  Mode Sweep
@153 View
Mil1] 10.01 dBm
20 dbm 5.7164950 GHz
Mbee Bw 37.752880952 MHz
1048

o - thnw\ }‘,-.k«-nbhmwm\
-10 dBm J "mr &*‘W

-30 dBm-
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.71 GHz 2100 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.716495 GHz | 10.01 dBm | |
T1 1 5.6915048 GHz -1.19 dBm Occ Bw | 37.752380952 MHz
T2 1 5.7202571 GHz -£.02 dem
- —_—
L J J A
Date: 10

Sporton International Inc.(Kunshan) Page Number : A101 of A210
TEL : +86-512-57900158



seorton Las. FCC RF Test Report

Report No. : FR4D1004B

11IN4OMIMO_Ant0_5755

(=)

Spectrum
Ref Level 25,04 dém Offset 25.04 dB & RBW 1 MHz
lo Att 10 de SWT 2.1ms @ VBW 3 MHz Mode Sweep
@153 View
Mi[1] 8.48 dBm)
20 dBm 5.7617620 GHz
MaCce Bw 37.904761905 MHZ
10 dB
0 dem 5
7 N \
-10 dBm MJ I%
- &
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.755 GHz 2100 pts Span 80.0 MHz
Marker
Type | Ref | Trc X-value | Y-value | Function | Function Result |
M1 L1 5.761762 GHz 9.48 dBm
T1 1 5.7363905 GHz -2.38 dBm Occ Bw 37.904761505 MHz
T2 1 5.7742952 GHz -4.91 dém
- —
L 1 J [ CEEEERE ]
Date: 10.JA 1

11N4OMIMO_Antl_5755

Spectrum

(=)

Ref Level 2505 dBm
lo Att 10 de

Offset 25.05 dB & RBW 1 MHz

SWT 2.1 ms & VBW 3 MHz

Mode Sweep

@15a View

M1[1]

20 dém

Occ Bw

9.85 dBm)
5.7510570 GHz
38.780952381 MHz

10dB

g |

0 dem

-10 dBm

m:

-30 dBm

-40 dBm:

-50 dBm

-60 dBm

-70 dBm

CF 5.755 GHz

2100 pts

Span 80.0 MHz

Marker
Type | Ref | Trc |

X-value |

Y-value |

Function

Function Result

M1 1
T1 1
T2 1

5.751057 GHz |
5.7362381 GHz
5.775019 GHz

9.85 dém |
-1.07 dBm
-7.69 dem

Oce Bw |

38.780952381 MHz

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158

Page Number

A102 of A 210



seorton Las. FCC RF Test Report

Report No. : FR4D1004B

11IN4OMIMO_Ant0_5795

Spectrum

(=)

Ref Level 2512 dBm
lo Att 10 de

Offset 2512 dB & RBW 1 MHz

SWT 2.1 ms & VBW 3 MHz Mode Sweep

@15a View

M1[1]

20 dém

MDce Bw

8.57 dBm)
5.8010380 GHz
38.933333333 MHz

10dB

e

0 dem

-10 dBm

et

-30 dBm

-40 dBm:

=50 dBm:

-60 dBm

-70 dBm

CF 5.795 GHz

2100 pts

Span 80.0 MHz

Marker

X-value | Y-value | Function |

Function Result |

Type | Ref | Trc |
ML 1
T1 1
T2 1

8.57 dém
-3.36 dBm
-9.37 dém

5.801038 GHz |
5.7760095 GHz
5.8149429 GHz

Oce Bw

38.933333333 MHz

11IN4OMIMO_Antl_5795

Spectrum

(=)

Ref Level 24,83 dBm
lo Att 10 de

Offset 2433 dB @ RBW 1 MHz

SWT 2.1 ms & VBW 3 MHz Mode Sweep

@15a View

M1[1]

20 dém

10dB

Occ Bw

9.86 dBm)
5.7878950 GHz
39.009523810 MHz

 ;
g reevyy

ST T

0 dem

J L

10 cBm——— mn

e

W"m. WA
dBm

WWWMMWW

-30 dBm:

-40 dBm

-50 dBm

-60 dBm:

-70 dBm

CF 5.795 GHz

2100 pts

Span 80.0 MHz

Marker
Type | Ref | Trc |

X-value | Y-value | _Function |

Function Result |

M1 1
T1 1
T2 1

5.787B95 GHz |
5.7760095 GHz
5.815019 GHz

9.86 dém |
-3.79 dBm
-8.74 dém

Oce Bw |

39.00952381 MHz

Date: 10.JA

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158

Page Number A103 of A210



seorton Las. FCC RF Test Report

Report No. : FR4D1004B

11AX20MIMO_Ant0_5180

(=)

Spectrum
Ref Level 24,58 dém Offset 24.58 dB & RBW G500 kHz
lo Att 10dB  SWT 2.1ms @ VBW 2 MHz Mode Sweep
@153 View
M1[1] 8.54 dBm
20 dém 5.1759900 GHz,
ML Occ Bw 18.990476190 MHZ
1068
TLicha T T R T
ol o 2
0 dBm- / \
-10 dBm. Jﬂ ,l"ul
i VWWMMW
-40 dBm
-50 dBm:
-60 dBm.
=70 dBm
CF 5.18 GHz 2100 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.17599 GHz | 8.54 dém
T1 1 5.1705619 GHz 1.04 dBm Occ Bw 18.95047618 MHz
T2 1 5.1895524 GHz 0.09 deém
- —_—
L 1 J [ CEEEERE ]
Date: 10.JAN.2025 13:59:15

11AX20MIMO_Ant1_5180

Spectrum

(=)

Ref Level 2466 dBm Offset 24.66 dB & RBW 500 kHz
lo Att 10 dB SWT 2.1ms @ VBW 2MHz Mode Sweep

@15a View

M1[1]

20 dém

Mloce Bw

9.50 dBm),
5.1830000 GHz
18.952380952 MHz|

4B
w T1 sty

bbb Avatbamintli < s
L haanill

0 dem- f

-10 dBm:

-20 dBm:

.‘L#-.
i

-40 dBm

-50 dBm:

-60 dBm:

=70 dBm

CF 5.18 GHz 2100 pts

Span 40.0 MHz

Marker
Type | Ref | Trc | X-value | Y-value | _Function |

Function Result |

M1 1 5.183 GHz | 9.50 dém | |
T1 1 5.170581 GHz 2.17 dém Occ Bw |
T2 1 5.18953332 GHz 1.78 dem

18.952380952 MHz

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158

Page Number

A104 of A 210



seorton Las. FCC RF Test Report

Report No. : FR4D1004B

11AX20MIMO_Ant0_5220

Spectrum :%1
Ref Level 24,52 dém  Offset 24.52 dB & RBW G500 kHz
lo Att 10dB  SWT 2.1ms @ VBW 2 MHz Mode Sweep
@153 View
M1[1] 8.52 dBm
20 dém 5.2169050 GHz,
M1 Occ Bw 18.952380952 MHZ
10dB v
71 Lt e ot | b ik | T2
il it - -
0 dBm- ”( \‘q
-10 dBm. J
-20 dBm ‘"ﬁ-u —
o oo
-40 dBm
-50 dem:
-60 dBm.
-70 dBm.
CF 5.22 GHz 2100 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.216905 GHz 8.52 dém
T1 1 5.2106 GHz 2.18 dém Occ Bw 16.952380952 MHz
T2 1 5.2295524 GHz 1.51 dém
- —_—
L 1 J [ CEEEERE ]
Date: 10.JAN.

11AX20MIMO_Ant1_5220

Spectrum

(=)

Ref Level 2465 dém  Offset 24.65 dB & RBW G500 kHz
lo Att 10 dB SWT 2.1ms @ VBW 2 MHz

Mode Sweep

@15a View
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20 dém
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Occ Bw

9.02 dBm),
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-20 dBm

-40 dBm

-50 dBm:

-60 dBm:

-70 dBm:

CF 5.22 GHz 2100 pts

Span 40.0 MHz

Marker

Type | Ref | Trc X-value | Y-value |

Function

Function Result |

M1 1
T1 1
T2 1

5.216943 GHz |
5.210581 GHz
5.2205143 GHz

9.02 dém |
1.01 dém
1.02 dem

Oce Bw |

18.933333333 MHz
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11AX20MIMO_Ant0_5240

Spectrum :%1

Ref Level 24,67 dBm Offset 24.67 dB & RBW G500 kHz

lo Att 10 de SWT 2.1ms @ VBW 2 MHz Mode Sweep
@153 View
Mi[1] 9.32 dBm)
20 dém 5.2358380 GHz
e M Occ By 18.952380952 MHz
PP TRTRTTRTSI [T I TP ,
Sl i 1 T2
0 dem 1\
-10 dBm ‘"v‘ !

-20 dBm—

WWMM

B
-40 dBm
-50 dBm:
-60 dBm
=70 dBm-
CF 5.24 GHz 2100 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.235838 GHz | 9.32 dém
T1 1 5.2306 GHz 0.29 dém Occ Bw 16.952380952 MHz
T2 1 5.2495524 GHz 1.16 dém
- —_—
L 1 J [ CEEEERE ]
Dats: 10.JAN.20

11AX20MIMO_Ant1_5240

Spectrum :%1

Ref Level 24,63 dém Offset 24.63 dB & RBW G500 kHz

lo Att 10 de SWT 2.1ms @ VBW 2 MHz Mode Sweep
@153 View
Mi[1] 8.95 dBm)
20 dém 5.2418380 GHz|
M1 OccBw 18.914285714 MHz
10 dB

MMM P T RrT 2

o / \
7 S

-20 dBm: T -\“M M

-40 dBm
-50 dBm:
-60 dBm
=70 dBm-
CF 5.24 GHz 2100 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.241838 GHz | 8.95 dém | |
T1 1 5.2306 GHz 1.11 dém Occ Bw | 18.914285714 MHz
T2 1 5.2495143 GHz 1.58 dem
- —_—
L J J A
Date: 10.JA
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11AX20MIMO_Ant0_5260

Spectrum

(=)

Ref Level 24,50 dBm
lo Att 10 de

Offset 24.50 dB & RBW 500 kHz

SWT 2.1 ms & VBW 2 MHz Mode Sweep

@15a View
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9.52 dBm),
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-70 dBm:

CF 5.26 GHz

2100 pts

Span 40.0 MHz

Marker

X-value | Y-value | Function |

Function Result |

Type | Ref | Trc |
ML 1
T1 1
T2 1

9.52 dém
-0.09 dém
0.25 dém

5.259114 GHz
5.2505429 GHz
5.2695333 GHz

Oce Bw

1B8.99047619 MHz

11AX20MIMO_Ant1_5260

Spectrum

(=)

Ref Level 24,60 dBm
lo Att 10 de

Offset 24.60 dB & RBW 500 kHz

SWT 2.1 ms & VBW 2 MHz Mode Sweep

@15a View

M1[1]

20 dém

M1 Occ Bw

8.50 dBm)
5.2554760 GHz
18.971428571 MHz|
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-60 dBm

-70 dBm:

CF 5.26 GHz

2100 pts

Span 40.0 MHz

Marker
Type | Ref | Trc |

X-value | Y-value | _Function |

Function Result |

M1 1
T1 1
T2 1

8.50 dém |
-0.18 dBm
0.27 dém

5.255476 GHz |
5.2505429 GHz
5.2605143 GHz

Oce Bw |

18.971428571 MHz
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11AX20MIMO_Ant0_5300

Spectrum :%1

Ref Level 24,85 dém  Offset 24.35 dB & RBW G500 kHz
lo Att 10 dB SWT 2.1ms @ VBW 2MHz Mode Sweep

@15a View

M1[1] 9.19 dBm
20 dam 5.2978760 GHz,
M1 Occ Bw 18.952380952 MHZ

10 de . A |.‘ " w,;
0 dem
/ 'y

-10 dBm

-20 dBm m

-40 dBm

-50 dBm

-60 dBm:

-70 dBm

CF 5.3 GHz 2100 pts Span 40.0 MHz

Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.297876 GHz 5.19 dém
T1 1 5.250581 GHz -0.55 dBm Occ Bw 16.952380952 MHz
T2 1 5.3095333 GHz 2.17 dém

1 J [ EEEEER ]

11AX20MIMO_Ant1_5300

Spectrum :%1

Ref Level 24,00 dém  Offset 24.90 dB & RBW G500 kHz

lo Att 10 dE SWT 2.1ms @ VBW 2 MHz _Mode Sweep
@15a View
Mi[1] 8.42 dBm)|
20 dem 5.2976480 GHz|
M1 Occ Bw 18.895238095 MHz
10 dB T
T gLt i A TR I ro
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-40 dBm
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-60 dBm
-70 dBm
CF 5.3 GHz 2100 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.297648 GHz | 8.42 dém | |
T1 1 5.2906 GHz 1.61 dém Occ Bw | 18.895236095 MHz
T2 1 5.3094952 GHz 1.47 dém
- —_—
L J J A
Date: 10
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11AX20MIMO_Ant0_5320

Spectrum

(=)

Ref Level 24,05 dém  Offset 24.95 dB & RBW G500 kHz

lo Att 10 de SWT 2.1ms @ VBW 2 MHz Mode Sweep
@153 View
M1[1] 9.46 dBm
20 dem 5.3151900 GHz,
M1 Occ Bw 18.971428571 MHz
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-40 dBm
-50 dBm
-60 dBm:
-70 dBm
CF 5.32 GHz 2100 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.31519 GHz 9.46 dém
T1 1 5.3106 GHz 1.14 dBm Occ Bw 18.97142B571 MHz
T2 1 5.3295714 GHz 1.11 dém
- ]
L 1 J [ CEEERRE ]

11AX20MIMO_Ant1_5320

Spectrum
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Ref Level 2466 dBm Offset 24.66 dB & RBW 500 kHz

lo Att 10 de SWT 2.1ms @ VBW 2 MHz Mode Sweep
@153 View
Mi[1] 7.95 dBm)
20 dém 5.3189050 GHz|
Occ Bw 18.952380952 MHz
10 dB

D e e e
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-10 dBm:
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-40 dBm
-50 dBm:
-60 dBm
-70 dBm.
CF 5.32 GHz 2100 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.318905 GHz | 7.95 dem | |
T1 1 5.3106 GHz -0.47 dm Occ Bw | 18.952380952 MHz
T2 1 5,3205524 GHz 0.36 dem
- —_—
L JL J Qi wa
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11AX20MIMO_Ant0_5500

Spectrum :%1

Ref Level 24,57 dBm  Offset 24.57 dB & RBW G500 kHz

lo Att 10 de SWT 2.1ms @ VBW 2 MHz Mode Sweep
@153 View

Mi[1] 9,10 dBm)

20 dém 5.5052290 GHz|

10de Occliy 18.971428571 MHz
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0 dBm /
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-40 dBm
-50 dBm:
-60 dBm.
-70 dBm.
CF 5.5 GHz 2100 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.505229 GHz 5.10 dém
T1 1 5.450581 GHz 1.72 dBm Occ Bw 18.97142B571 MHz
T2 1 5.5095524 GHz 1.65 dém
- —_—
L 1 J AR e
Dats: 10.JA}

11AX20MIMO_Ant1_5500

Spectrum :%1

Ref Level 24,31 dém Offset 24.31 dB & RBW G500 kHz

lo Att 10 dE SWT 2.1ms @ VBW 2 MHz _Mode Sweep
@15a View
Mi[1] 7.87 dBm)
20 dem 5.4951140 GHz|
1048 M1 Occ Bw 18.933333333 MHz
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-20 dBm: M‘}.

-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.5 GHz 2100 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.495114 GHz | 7.87 dém | |
T1 1 5.490619 GHz -0.09 dém Occ Bw | 18.933333333 MHz
T2 1 5.5095524 GHz 0.21 dém
- —_—
L JL J Qi wa
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Spectrum :%1

Ref Level 24,70 dém  Offset 24.70 dB & RBW G500 kHz

lo_att 108 SWT  2.1ms @ VBW 2MHz  Mode Sweep
@15a View
MI[1] 9.43 dBm
20 dém 5.5751900 GHz,
10dB M1 Occ Bw 18.952380952 MHz
e YIS PRI T ;
0 dem ! \

-10 dBm 2 Mm

-40 dBm
-50 dBm:
-60 dBm
-70 dBm
CF 5.58 GHz 2100 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.57519 GHz 9.43 dém
T1 1 5.5706 GHz 0.83 dém Occ Bw 16.952380952 MHz
T2 1 5.5895524 GHz 1.24 dém
- ]
L 1 J [ CEEERRE ]
Dats: 10.JA}
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Spectrum :%1

Ref Level 24,70 dém  Offset 24.70 dB & RBW G500 kHz
lo Att 10 dB SWT 2.1ms @ VBW 2MHz Mode Sweep

@15a View

M1[1] 8.59 dBm
5.5833810 GHz,
Mdce Bw 18.971428571 MHZ
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-20 dBm: .

-40 dBm

-50 dBm:

-60 dBm:

-70 dBm

CF 5.58 GHz 2100 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.583381 GHz | 8.59 deém | |
T1 1 5.570619 GHz 0.52 deém Occ Bw | 18.971428571 MHz
T2 1 5.5895905 GHz -0.76 dem

i ) G e
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11AX20MIMO_Ant0_5700
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Spectrum
Ref Level 2501 dém Offset 2501 dB & RBW 500 kHz
lo Att 10 dB SWT 2.1ms @ VBW 2MHz Mode Sweep
@15a View
M1[1] 9.18 dBm
20 dBm 5.6993050 GHz
M1 Occ Bw 19.085714286 MHz
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-30 dBm:
-40 dBm
-50 dBm
-60 dBm:
-70 dBm
CF 5.7 GHz 2100 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.699305 GHz | 9.18 dém
T1 1 5.6905619 GHz 0.49 deém Occ Bw 15.085714286 MHz
T2 1 5.7096476 GHz -0.25 dém
- —_—
L 1 J [ CEEEERE ]
Dats: 10.JAN.20 13

11AX20MIMO_Ant1_5700

Spectrum

(=)

Ref Level 2520 deém Offset 2520 dB & RBW 500 kHz
|= Att 10de  SWT 2.1ms & VBW 2 MHz

Mode Sweep

@15a View

M1[1] 9.97 dBm
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-50 dBm:

-70 dBm

CF 5.7 GHz 2100 pts

Span 40.0 MHz

Marker
Type | Ref | Trc | X-value | Y-value |

Function | Function Result |

M1 1 5.698048 GHz | 9.97 dém |
T1 1 5.6905238 GHz 1.49 dBm
T2 1 5.7097238 GHz -1.50 dem

Oce Bw | 1.2 MHz
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11AX20MIMO_Ant0_5720

Spectrum

(=)

|= Att 10 dB SWT

Ref Level 24,31 dém Offset 24.31 dB & RBW G500 kHz

2.1 ms & VBW 2 MHz Mode Sweep

@15a View
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-70 dBm

CF 5.72 GHz
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Span 40.0 MHz

Marker
X-value

| Y-value | Function |

Function Result |

Type | Ref | Trc |
ML 1
T1 1
T2 1

5.717152 GHz
5.7105B81 GHz
5.7296857 GHz

9.56 dém
1.33 dém
-0.42 dém

Oce Bw

19.104761505 MHz

11AX20MIMO_Ant1_5720

Spectrum

(=)

|= Att 10 dB SWT

Ref Level 2486 dBm  Offset 24.36 dB & RBW G500 kHz

2.1 ms & VBW 2 MHz Mode Sweep

@15a View
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Marker
Type | Ref | Trc |

X-value |

Y-value | Function |

Function Result |

M1 | 1 5.7157
T1 1

T2 1 5.72

5£.7105429 GHz

9.77 dém |
1.59 dBm
-2.25 dém

62 GHz | |
Occ Bw |
98 GHz

19.257142857 MHz
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Spectrum :%1

Ref Level 25,04 dém Offset 25.04 dB & RBW G500 kHz

= ALt 10de  SWT 2.1 ms & VBW 2 MHz Mode Sweep
@15a View
M1[1] 8.84 dBm
20 dBm 5.7507050 GHz
Occ B 19.161904762 MHz|
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-40 dBm

-50 dBm

-60 dBm:

-70 dBm

CF 5.745 GHz 2100 pts Span 40.0 MHz

Marker

Type | Ref | Trc | X-value | Y-value | Function | Function Result |

M1 1 5.750705 GHz 8.84 dém
T1 1 5.7355238 GHz 1.62 dBm Occ Bw 15.161504762 MHz
T2 1 5.7546B57 GHz -1.66 dém

L 1 J [ CEEEERE ]

Date: 10.JAN.2025 14:15:04

11AX20MIMO_Antl1_5745

Spectrum :%1

Ref Level 2505 dém  Offset 2505 dB & RBW 500 kHz

o att 10de SWT  2.1ms @ VBW 2MHz  Mode Sweep
@153 View

Mi[1] 9.06 dBm
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Occ By 19.276190476 MHz
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-50 dBm
-60 dBm:
-70 dBm
CF 5.745 GHz 2100 pts Span 40.0 MHz
Marker
Type | Ref | Trc X-value | Y-value | _Function | Function Result |
M1 1 5.739886 GHz | 5.96 dém | |
T1 1 5.7355048 GHz 0.43 deém Occ Bw | 19.276190476 MHz
T2 1 5.754781 GHz -2.06 dem
- —_—
L JL J ARRRRRED e
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Spectrum :%1

Ref Level 2512 dém  Offset 2512 dB & RBW 500 kHz

lo att 10dE SWT  2.1ms @ VBW 2 MHz Mode Sweep
@153 View
Mi[1] 8.94 dBm
20 dBm 5.7801140 GHz
M1 Occ Bw 19.161904762 MHz
10 dB
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-40 dBm
=50 dBm:
-60 dBm:
-70 dBm
CF 5.785 GHz 2100 pts Span 40.0 MHz
Marker
Type | Ref | Trc X-value | Y-value | Function | Function Result |
M1 1 5.780114 GHz | 8.94 dém
T1 1 5.7755238 GHz -0.22 dBm Occ Bw 15.161504762 MHz
T2 1 5.7946B57 GHz -1.55 dém
- —_—
L 1 J AR e
Dats: 10.JAN.20 19

11AX20MIMO_Ant1_5785

Spectrum :%1

Ref Level 24,93 dém Offset 24.33 dB & RBW G500 kHz

lo Att 10 dE SWT 2.1ms @ VBW 2 MHz _Mode Sweep
@15a View
Mi[1] 9,93 dBm)|
20 dem 5.7807430 GHz|
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-60 dBm
-70 dBm
CF 5.785 GHz 2100 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.780743 GHz | 5.93 dém | |
T1 1 5.7755048 GHz 0.54 dem Occ Bw | 18.2 MHz
T2 1 5.7947048 GHz -0.46 dem
- —_—
L J J [TOEREE e
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11AX20MIMO_Ant0_5825
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Spectrum
Ref Level 2501 dém Offset 2501 dB & RBW 500 kHz
lo Att 10dB  SWT 2.1ms @ VBW 2 MHz _Mode Sweep
@153 View
M1[1] 8.78 dBm
20 dBm 5.8198480 GHz
M1 Occ Bw 19.276190476 MHZ
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-50 dBm
-60 dBm:
-70 dBm
CF 5.825 GHz 2100 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.819848 GHz 8.76 dém
T1 1 5.8154667 GHz -1.65 dBm Occ Bw 19.276190476 MHz
T2 1 5.8347429 GHz -2.26 dém
L 1 J [ CEEERRE ]
Date: 10.JAN.2025 14:17:46
11AX20MIMO_Ant1_5825
Spectrum :%1
Ref Level 24,01 dém Offset 24.91 dB & RBW G500 kHz
lo Att 10dB  SWT 2.1ms @ VBW 2 MHz _Mode Sweep
@153 View
M1[1] 10.14 dBm
20 dBm ] 5.8219810 GHz
s Occ Bw 19.295238095 MHZ
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-60 dBm:
-70 dBm
CF 5.825 GHz 2100 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.821981 GHz | 10.14 dBm | |
T1 1 5.8154667 GHz 0.03 dém Occ Bw | 19.295236095 MHz
T2 1 5.8347619 GHz -1.52 dem
- —_—
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@15a View
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Marker
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| Y-value | Function |

Function Result |

Type | Ref | Trc |
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T1 1
T2 1

5.193829 GHz
5.1710857 GHz
5.2090286 GHz

10.41 dém
0.80 dBém
1.21 d8m

Oce Bw

37.942857143 MHz
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Ref Level 24,51 dBm Offset 24.51 dB & RBW 1 MHz
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@15a View
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Marker
Type | Ref | Trc |
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Y-value | Function |

Function Result |

M1 1
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Min emission bandwidth

Test Result B4

6dB EBW _ :
TestMode Antenna | Freq(MHz) MHz] FL[MHz] | FH[MHz] | LimitfMHz] | Verdict
z
Ant0 5745 16.29 5736.93 5753.22 0.5 PASS
Antl 5745 16.31 5736.93 5753.24 0.5 PASS
Ant0 5785 15.42 5777.20 5792.61 0.5 PASS
11A-CDD

Antl 5785 16.27 5776.95 5793.22 0.5 PASS
Ant0 5825 16.01 5816.95 5832.96 0.5 PASS
Antl 5825 16.05 5816.93 5832.98 0.5 PASS
Ant0 5745 16.29 5736.93 5753.22 0.5 PASS
Antl 5745 16.03 5737.20 5753.22 0.5 PASS
Ant0 5785 16.29 5776.93 5793.22 0.5 PASS

11N20MIMO
Antl 5785 15.66 5776.95 5792.61 0.5 PASS
Ant0 5825 16.31 5816.93 5833.24 0.5 PASS
Antl 5825 16.29 5816.95 5833.24 0.5 PASS
Ant0 5755 35.29 5737.56 5772.86 0.5 PASS
Antl 5755 35.14 5737.53 5772.67 0.5 PASS

11N40OMIMO
Ant0 5795 35.14 5777.53 5812.67 0.5 PASS
Antl 5795 35.10 5777.53 5812.63 0.5 PASS
Ant0 5745 16.77 5736.95 5753.72 0.5 PASS
Antl 5745 17.21 5736.41 5753.62 0.5 PASS
Ant0 5785 17.06 5776.76 5793.81 0.5 PASS

11AX20MIMO
Antl 5785 16.79 5776.72 5793.51 0.5 PASS
Ant0 5825 17.74 5816.34 5834.08 0.5 PASS
Antl 5825 17.57 5816.30 5833.87 0.5 PASS
Ant0 5755 35.14 5737.53 5772.67 0.5 PASS
Antl 5755 3541 5737.22 5772.63 0.5 PASS

11AX40MIMO
Ant0 5795 35.10 5777.53 5812.63 0.5 PASS
Antl 5795 35.10 5777.53 5812.63 0.5 PASS
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Test Graphs B4
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